Kaiser Aluminum and Chemical Company

Mead Works

EXECUTIVE SUMMARY
CYANIDE REMOVAL INVESTIGATION

Prepared by

CH2M HILL
1500 114th Avenue SE
Bellevue, Washington 98004

Project No.: S$13780.A0
September 1980



BER executive Summary
B CYANIDE REMOVAL INVESTIGATION

INTRODUCTION AND OBJECTIVES

The Kaiser Aluminum and Chemical Company has found that leachate from a
spent potliner pile at their plant at Mead, Washington, has contaminated
local ground water with iron-ccmplexed cyanide. The source of the
cyanide has been isolated to prevent further leaching and the company is
taking positive steps to prevent further spread of the contaminated
water into adjacent areas.

The approach being investigated for preventing the sgpread of the contam-
inated water involves the following steps:

1. Drill blocking wells and remove the contaminated ground water
2. Treat the contaminated water to remove the contaminants

3. Dischanye the purified water to a surface receiving stream

4. Destroy or dispose of the concentrated contaminants

The XKaiser Aluminum and Chemical Company has contracted with CH2M HILL
to identify, select, and test candidate processes for removing or de-
stroying cyanide and fluoride, the other principal contaminant. The
project objectives are to:

o Identify and select appropriate treatment technologies for
removal of contaminants.

o Meet or exceed preset discharge limits for these contaminants.
o Salect a process that is reasonable in cost.

CH2M HILL's primary tasks in the current contract are to conduct a
literature review and select contaminant removal and destruction tech-
nologies, perform laboratory bench-scale testing to verify the selec-
tion, and develop a conceptual-level process flowsheet and cost estimate
for the selected treatmént scheme, These three activities have been

completed.
RESULTS

Background. Prior studies perfommed by another contractor have suggested
that blocking wells could remove 60 to 80 gallons per minute of contam-
inated ground water. TFor this study, the flow rate has been rounded up
to 100 gallons per minute. The contaminated water would be treated to
remove cyanide and fluoride and then would be discharged into Tharpe
Lake.



Tharpe Lake is the effluent water receiving pond at the Mead Works., It
receives an annual average of about 2.5 million gallons of plant waste-
water per day. For purposes of this study, the estimated amount it
receives is assumed to average 2 million gallons per day (1,389 gallons
per minute). The concentration of contaminants in the treated water
would be diluted by the large flow through Tharpe Lake.

Literature Review. CH2M HILL reviewad laboratory reports and cyanide
treatment literature provided by Kaiser Aluminum and Chemical Company.
In addition, CH2M HILL cited over 50 sources on cyanide and fluoride
removal technology from open literature.

Yhe literature review confirmed one key fact: iron-conplexed cyanide
(ferricyanide and ferrocyanide) is essentially unaffected by most
processes used to destroy free cyanide or cyanide bound to other metals.

Nineteen cyanide treatment processes were identified during the liter-
ature survey. Eight of these had no effect on iron-complexed cyanide;
five were of questionable utility either due to the lack of specific
process information or because they were in a primitive.stage of devel-~
opment; and six held some potential for iron-complexed cyanide removal
or destruction.

Four of the six candidate processes were of limited interest because of
their extreme energy consumption, lack of operating history, materials
selection problems, process control difficulties, and other factors.
The four uninteresting processes {and the primary reason they were not
cons idered further) were: ultraviolet/ozone treatment (high operating
cost and technical problems); solar destruction (very limited design or
performance data); hot alkaline chlorination (high chlorine residual in
effluent, multiple technical problems); and thermal destruction (very
energy intensive, high operating cost].

The two remaining processes were selected for laboratory bench-scale
cyanide removal testing. These processes were ferri- and ferrocyanide
removal by selective ion exchange and chemical precipitation with iroen
salts.

The literature review of fluoride removal technology identified three
potential precipitation processes: removal by iron salt pracipitation,
alum treatment, and precipitation as calcium fluoride. Five other fluoride
removal schemes were considered briefly, but were dismissed.

Bench Tests, Ten cyanide precipitation tests run in laboratory glassware
always showed a cyanide concentration reduction over 98.6 percent to

2-3 mg/1 (ppm) from an initial value of 225 mg/l by adding iron campounds,
provided well-defined test conditions were maintained. When the cyanide
precipitation reaction was run in 100-gallon batches and stirred for a
longer time than the laboratory glassware tests, the cyanide concentra-
tion after treatment was always less than 0.8 mg/l1 (800 ppb), except for
one run in which test conditions were purposely altered. This amounts

to a 99.6 percent removal.




This suggests that with even longer retention times, lower cyanide
levels than 800 ppb could be achieved. Pilot tests with continuous flow
equipment will be needed to determine whether these low levels can be
attained in a full-scale continuous process.

The 100-gallon batches of iron salt-treated water were prepared as a
pretreatment step for selective ion exchange column testing. The ion
exchange resin whose performance was evaluated was Rohm and Haas macr0O-
reticular weak base anion resin IRA-35 in the sulfate form.

Seven ion exchange tests were run with iron salt-pretreated water. In
all cases, the total cyanide content was reduced; however, in five of
the runs, the ion exchange column became bound with carbon dioxide gas,
which was slowly being released from the mildly acidic column feed.
This indicates that a decarbonator will have to be included in the
process design, Also, during these five runs iron oxide deposited in
the ion exchange column, fouling the resin, and causing an increase in
pressure drop across the colum. This led to the conclusion that excess
iron will need to be removed before the water is fed to the ion
exchanger. In the remaining two test runs, the column feed was air
sparged to remove the carbon dioxide, and excess iron was precipitated.

The first test run with air-sparged feed gave a threefold reduction in
total cyanide to 0.22 mg/l (220 ppb) from an initial level (after iron
salt precipitation) of 700 ppb at a column throughput rate of 8 bed
volumes (BV) per hour. The second test run with air-sparged feed was
made at 19 BV/hour, and the cyanide level was reduced only to 550 ppb
from an initial value of 700 ppb., These ion exchange tests indicate
that cyanide is more efficiently removed at low flow rates.

Fluoride removal tests were run in the laboratory to evaluate the three
types of treatment under consideration. The tests with ferric chloride
showed that great excesses of chemicals would be required to attain more
than a nominal fluoride reduction below the 185 mg/l concentration in
the raw water. Ferric chloride tests were discontinued hecause of the
poor test rasults.

Fluoride precipitation with alum was also tested. Although a significant
excoss of alum was required to promote fluoride precipitation, fluoride
concentrations under 90 mg/l could be obtained. Fluoride removal with
alum was discontinued when it became apparent that lime treatment would
be required to remove excess iron from lon exchange system feed. Calcium
from the lime used to precipitate excess iron will combine with fluoride
in the water to form a calcium fluoride precipitate.

Subsequent tests with lime produced a treated water which had fluoride
concentrations ranging between 18 and 66 mg/l. Typically, the fluoride
level was reduced to the 20- to 50-mg/l range in treated water. This
range is somewhat higher than reported in several literature sources,
and is thought to be due to the high ionic background of the water.



Process Flowsheet, The preliminary process design is based on treating
100 gallons per minute of contaminated ground water. The design criteria
are based on results obtained in laboratory bench-scale tests performed
by CH2M HILL. Figure 1 is the preliminary flow diagram of the process.

Contaminated water is pumped at a rate of 100 gpm into an egualization
tank having a 12-hour storage capacity. The cyanide content of the
contaminated raw water was assumed to be about 200 mg/l based on the
composition of the sample tested in the laboratory. The raw water pH is
reduced from 9.7 to about 6 and the water is fed into a rapid-mix tark
to which ferrous sulfate, ferric chloride, and a polyelectrolyte arxe
added to precipitate iron-camplexed cyanide. The rapid-mix tank is
followed by a stirred tank reactor and a clarifier/ thickener. Ferri-
and ferrocyanide complexes are precipitated along with excess ferric
hydroxide and are settled out in the clarifier/thickener. Thickened
sludge is recycled to the rapid-mix tank and a slip stream is dewatered
in a sludge drying bed system to produce a solid waste. The drying bed
is periodically cleaned, and the solid waste is transferred to the pot
liner pile for future permanent storage or transport to an off-site
disposal facility.

The clarifier overflow is passed through a mixed-media pressure filter

to remove any remaining cyanide-bearing suspended sclids. The dissolved
cyanide content of the filter effluent is expected to be 0.5 to 1 mg/l.

The filter effluent is then fed into a decarbonation system in which the
pH of the solution is dropped to 5.0 and air is sparged into the solution
to strip carbon dioxide, The alkalinity of the contaminated water is
reduced to a low level in the process, Carbon dioxlde removal is necessary
to avoid degassing of the solution in the ion exchanger columns.

The effluent from the decarbonation system ig fed into an equalization
tank and then into the fluoride removal system. Lime, calcium chloride,
and a polyelectrolyte are added to the stream in a rapid-mix tank.

These chemicals precipitate fluoride {(as calcium fluoride) and iron (as
ferrous hydroxide) in a stirred reactor downstream. The reactor effluent
is fed to a clarifier/thickener in which the calcium flucride and Fferrous
hydroxide are removed. The clarified effluent is passed through a
mixed-media gravity filter for further suspended scolids removal. The pH
of the solution in the fluoride removal process is about 8.

Most of the clarifier sludge is recycled to the rapid-mix tank and the
rest is dewatered in the sludge drying bed for disposal along with the
cyanide sludge. The fluoride removal system is expected to reduce the
fluoride content of the water frem 180 mg/1 to less than 50 milligrams
per liter.

The gravity filter effluent is then introduced into the final cyanide
removal process. ‘This process consists of a pH adjustment tank, in
which the pH is adjusted to about 6, and an ion exchange system.

The effluent from the pH adjustment tank is fed into the ion exchange
system in which the cyanide content of the solution is further decreased




to about 200 micrograms per liter. The ion exchange resin used in this
process is seloctive for ferri- and ferrocyanide complexes. The
effluent fram the ion exchange system is mixed with the existing 2-mgd
effluent from the plant and discharged.

The ion exchange resin is periodically backwashed and regenerated with
fresh water, caustic, and sulfuric acid.

The regenerant wastes are dumped into an evaporation pond in which the
water 1s totally evaporated.

Cost Estimate. The costs for the three subsystems have been developed
independently to batter illustrate the distribution of cost in relation
to the amount of contaminant removed, The estimated capital and
operating costs* are shown in Table 1.

Table 1
QOST ESTIMATE

. Capital Cost Operating Cost
System {1,000 dollars) {1,000 dollaxs/year)
Cyanide Precipitation 980 230
Fluoride Precipitation 950 189
Cyanide Polishing 2,450 320
{ion exchange)
TOTAL 4,380 790

1f a 15 percent interest rate on capital and an 8 percent inflation rate
for operation and maintenance costs are assumed, the 20-year annualized
cost distribution for the three subsystems shown in Table 2 results.
Table 2 also shows the cost per 1,000 gallons of water treated, and the
cost per pound of pollutant removed, assuming the initial cyanide con-
centration is 200 mg/l, the cyanide content of ion exchange system feed
is 0.7 mg/l, and the initial fluoride level is 185 mg/l.

The figures in the table reflect the extremely high cost of treatment
required to "polish" cyanide by lon exchange prior to discharge.

*Order-of-magnitude-type estimates are accurate to +50, -30 percent (as
defined by the American Association of Cost Engineers). Costs are in
September 1980 dollars., Land, taxes, legal, insurance, and startup
costs are not included,



Table 2
ANNUALIZED COSTS

dolfons Treatment Cost

Annualized Cost §F/e8g Per $ Per Pound
System ($1,000/year}) /e0Gallons Pollutant Removed
Cyanide Precipitation 388 7.4 4.4
Fluoride Precipitation 277 5.3 4,4
Cyanide Polishing 588 11.0 2,800
{Ion Exchange)
TOTAL 1,223 23.7

CONCLUSIONS AND RECOMMENDATIONS

1,

Iron-coamplexed cyanide is essentially unaffected by most processes
which can be used to destroy free cyanide or cyanide that is bound
to metals other than iron.

There were few reliable literature sources dealing with iron-complexed
cyanide removal or destruction, especially at concentrations below
about 1 mg/l or in a continuous treatment system,

Iron salt precipitation is the recommended method for gross iron-
camplexed cyanide removal.

Bench-scale ion exchange polishing failed to reduce the cyanide
content of iron salt-treated water to a sufficlently low level for
direct discharge off site without substantial dilution.

Calcium precipitation is the recammended method for fluoride removal.

Pilot plant tests are recanmended to verify bench test results and
to obtain design data under continuous flow conditions.

Some of the major uncertainties in the iron salt cyanide precipita-
tion process are reaction rates, degree of removal under continuous
flow conditions, need for sludge recycle, sludge settling and
dewatering properties, and media filter removal efficiency.

Fluoride precipitation at Mead may be affected by the high concen-
trations of other ions in solution, which could indirectly affect
the reaction rate and sludge properties,

Sun pond performance {photocatalyzed iron-cyanide dissociation and
subsequent cyanide volatilization) should be investigated for at
least one year as an alternative to evaporation pond disposal of
ion exchange regenerant wastes.




AR

o

- =
o e 3iv WYEOVIA MOTd4 §5200Hd SHUOM QVvIN o] JUHER
[ENEIL = 93 <
- = A o T e 2YOD TYSINIHD % WININATY HISIVN T WHD
Lavs

oy

TRNOTES OINTAD




- im S LERT
U o A
WNTHLY 1 ASEAD

INvzoTid
NOILVLISIDEzd SOINTRD

SN v

WARNIWATY 2385193

TR LCCE
P AT e

KW 21AQ1 234
TUSHA O ABIR

AN BN D)
Arrs O

T Gr

Farv VIOam Gaan
Er R u3

RUOATEE g/ e

INAD

CJ:)_ [2=0}
ICIoVaS oz &
(M~ Og)

{05
ST il

Ay

(i z-1) AN
A Qidva

YL paEnT

(Had s2-C !
LN AL

e 0o0Z)
SIS




[o) o o e

Sebt ' 1dBS
| a3
RS Fqer NVHOVIO MO

NOIAT L1 T32a 2AISON 1

IR Ay AT

N?.J‘Lr .m qan\r.ﬂ

<E=8) : T

\9

oS NI

KT IQOBES
RSoM CL DFA

TS AR \\\\
e WS\Q_MV.W & FIMQLID ANVITNGRS e
7~

NOLLYNOZEVI 20

n.(_ﬁ_ B O_N

SDMNIANDHL

/ FATEAD E
2AQloeEy 45

ccccc

M_.L:\,_ o)
B i)

e DN E-2)
ANYL XN Jided

md2 2

BQBOD
NI

N ==t
|soeesrsTERos
— H H
S T (K] _
FELvHOM %Ol



Kaiser Aluminum and
Chemical Company
Mead Works

PRELIMINARY CYANIDE AND
FLUORIDE REMOVAL
PILOT TEST PLAN

Prepared by
CH2M HILL
1500 114th Avenue SE
Bellevue, Washington 98004

project No: $13780.A0
September 1980



PRELIMINARY CYANIDE AND FLUORIDE REMOVAL PILOT TEST PLAN